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abacavir,lamivudine o s RN g Kivexa C
Abiraterone Acetate 250mg A3 250 % s Zytiga tab X
Acarbose 100mg pEA% 42 100 ¥ 5 Glucobay 100mg B
Acetaminophen 500mg LA Wich IR Fucole paran tab C
Acetaminophen syr 24mg/ml | € & ol It Anti-phen syr C
Acetazolamide 250mg L OfRih ¥ MRbr_ Acetazolamide 250mg C
Acetylcysteine 100mg/5gm T L RIEA20 o SE 2 5 Actein granules 100mg/5gm B
. < 2 - ACTEIN
Acetylcysteine 600mg T SRR I AR B
EFFERVESCENT TABLETS
Acitretin 10mg ;B RES E Neotigason 10mg X
Acyclovir 200mg X Deherp 200mg B
Adefovir 10mg ik R %-4 Hepsera 10mg C
Afatinib 40mg LR R Giotrif 40mg D




£ERFLIE - JRY Z R E ST R EnF o
‘ o N % B FDA
gLk %) v gL B e & B A
AN

Alendronate 70mg A7 AEL F R g Fosamax Plus Tablets c
/Vit D3 56001U 70 £ $./5600 W% ¥ i~ 70mg/5600 1U -
Alinamin-F 50 (4§ =) &4l & F50 Alinamin-F 50 A
Aliskiren 150mg R A A Rasilez 150mg D
Allopurinol 100mg LRy Tonsaric 100mg C
Alprazolam 0.5mg 12405 % 5 Alpraline 0.5mg D
Amantadine 100mg #4100 £ 5 Enzil 100mg C
Aminophylline 100mg % 7h 2R Aminophylline 100mg C
Amiodarone 200mg AR Cordarone 200mg D
Amitriptyline 10mg AP R 2 Trynol 10mg C
Amlodipine / Benazepril Bl Amtrel D
Amlodipine / Olmesartan &% B2 435120 E v Sevikar 520MG D
Amlodipine 5mg igks 5 E R Norvasc 5mg C
Amlod ipine/ Atorvastatin Pa "% % 5/10 % 5 Caduet X
Amlodipine/Valsartan % % 4% 5/80 % 5 Exforge 5/80mg D
Amlodipine/ Valsartan 3 .

. 4 % & 5/160/125 % 5. Exforge HCT 5/160/12.5mg D
/Hydrochlorothiazide
Amoxicillin 250mg X 50 HRBE Amoxicillin 250mg B
Amoxicillin 500mg SN VR Amoxicillin 500mg B
Amoxicillin susp THERERRY & Amolin susp B
Amoxicillin/Clavulanate 1g EleE LN Curam 1g B
Amoxicillin+ . ) .

BT R T kA Curam Suspension 312.5mg/5ml B

Clavulanate potassium
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Anagrelide 0.5mg TR EOSELHE Agrylin 0.5mg C
Anastrozole 1mg % % d4s_1mg Arimidex 1 mg X
Aripiprazole 5mg X2 pmrbER Abilify 5mg C
Atazanavir 150mg THEE A 150 ® s Reyataz 150mg B
Atazanavir 200mg g EE 200 ® 5 Reyataz 200mg B
Atenolol 100mg [ RN Urosin tab D
Atomoxetine LA g 40 F s Strattera 40mg Hard Capsules C
Atorvastatin 20mg = LR 4 20 E Lipitor 20mg X
Azathioprine50mg TN TR g Asazipam F.C. tab D
Azithromycin 250mg P &-4x_ 250 = 5k Zithromax 250mg B
Azithromycin susp 40mg/ml PERR Y 8 Zithromax  susp B
Baclofen 5mg BEURDS T S Befon 5mg C
Baktar(4f =) e Baktar D
Betaxolol 20mg TR A Kerlone 20mg C
Bethanechol 25mg TRt 54 25%F v Bethanechol tab C
Bicalutamide 50mg ¥k 54 50 o 5k Casodex 50mg X
Biperiden 2mg ta g B 2 o5k Biperin 2mg C
Bisoprolol 1.25mg BE¥ 1L25% 5 Concor 1.25mg C
Bisoprolol 5mg B 4a_ 5ok Concor 5mg C
Bromocriptine 2.5mg T4 25 % Butin 2.5mg B
Bumetanide 1mg tab A = = S AR Burinex 1mg C
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Buprenorphine 0.2mg

T AT E T &

Temgesic sublingual 0.2mg

Bupropion XL 150mg

AR T X T Y

Wellbutrin XL 150mg

Buspirone 10mg

o PR

Sepirone 10mg

Butamirate citrate 120ml

ey g

Sutussi liquid 0.8 mg,/ml

Butylscopolamine 10 mg tab

AET A4 10 F 5

Buscopan 10mg

Cabergoline 0.5mg WAt 4 05 F Dostinex 0.5mg B
Cal. Folinate 15mg KART & Folina 15mg C
Calcitriol 0.25mcg FaDiB g U-CA 0.25mcg C
Calcium acetate 667mg ¥ Redrsz_ Procal 667mg C

Calcium p-aminosalicylate

ST R AT AR

PAS Calcium 500mg

(AEFLT) (BRERLT) (EFALF)
Calcium Para-aminosalicylate | 7 4% % ETHE 4 PAS Calcium Granules c
1000mg(# ¥ % £ %) (BERLT) (FEFLE) _

Calcium polystyrene sulfonate

el E s Kalimate powder 5g C
59
Candesartan 8mg 1 i% &4z 8 o Blopress 8mg D
Capecitabine 500mg iz 500 o5 Xeloda 500mg D
Captopril 25mg R 25 F Capdon D

Carbamazepine C.R

Tegretol C.R. 200mg

Carvedilol 25mg AR Syntrend C
Carvedilol 6.25mg e UES 3 Dilatrend 6.25mg C
Cefadroxil 500mg [ T % 4 Ucefa 500mg B
Ceftibuten 100mg X L 4 Seftem 100mg B
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Cefuroxime 250mg tab T EW 4x 250 o % Ceflour 250mg B

, C:30i#

Celecoxib 200mg * &% F 200 = 5 Celebrex 200mg m
Cephalexin 250mg N 4 Cephalexin 250mg B
Cetirizine soln 60ml %5 AR Cetirizine oral soln B
Cevimeline 30mg A ERE 30 % Evoxac 30mg C
Chlorambucil 2mg v B2 2 Leukeran 2mg D
Chlordiazepoxide 10mg S EABE Dipoxido 10mg D
Chlorhexidine gluconate 2mg/ml| ¥ % 2 i v -k Parmason gargle soln 200ml C
Chlorpheniramine 4mg PR g W Chlorpheniramine 4mg C
Cilostazol 100mg ¥ 42100 % 5 Pletaal 100mg C
Cinacalcet 25mg G 44 25 % R Regpara 25mg C
Ciprofloxacin 500mg & 18 FT 2 42 500 ¥ s Ciproxin tab C
Clarithromycin 25mg,/ml ERELL S R ] Klaricid paediatric susp. C
Clarithromycin 500mg B TR A Klaricid 500mg C
Clindamycin 150mg cap HESS /% 4 Lindacin 150mg B
Clobazam 10mg PRAY b Frisium 10mg C
Clomiphene 50mg FdE4z- 50 = 5 Clomiphene 50mg X
Clonazepam 0.5mg kGES-4 Rivotril 0.5mg D
Clonazepam 2mg SECES -8 Rivotril 2mg D
Clonidine 75mcg ER 2 Catapres 75mcg C
Clopidogrel 75mg Fetrid 42 _75 o 5k Plavix 75mg B
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Clozapine 100mg

v 3k 242100 ® 5

Clozaril 100mg

Codeine 5mg,” )

Terpin hydrate 10mg T Codepine

Colchicine 0.5mg EAMCE ey Colchicine 0.5mg C
Conjugated Estrogens tab = 18 %7 43 0.625 % 5 Estromon 0.625mg X
Cortisone acetate 25mg o Fa v Mg Cortisone 25mg D
Cyclobenzaprine 10mg /v Musgud 10mg B
Cyclophosphamide 50mgtab |7t & &x_ Endoxan 50mg Tab D
Cyclosporine 100mg FrAEpEEc S B Sandimmun  100mg C
Cyclosporine 25mg FTRE P Sandimmun  25mg C
Cyproheptadine HCI 4mg %A E Pilian 4mg B
Cyproheptadine soln 60ml # & Flacir Cypromin B
Dabigatran 110mg FEWE 110 F 5 Pradaxa 110mg C
Dabigatran 150mg FHE%E 150 ® 5 Pradaxa 150mg C
Danazol 200mg v 2Pl f 200 £ s Kodazol 200mg X
Dapsone 100mg E P4 100 E 5 Dapsone 100mg C
darunavir 400mg F A1 5 42 400 % 5 Prezista 400mg C

Deferasirox 125mg

Exjade 125mg

Desloratadine 5mg

Desora F.C. tab

Desmopressin 0.1 mg tab

Minirin 0.1mg tab

Desmopressin nasal 2.5ml

Minirin nasal spray

Dexamethasone 0.5mg tab

Decone 0.5mg
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Dexamethasone 4mg CREN - Dorison 4mg C
Dexlansoprazole 60mg FE 59 E 60mg Dexilant delayed release cap B
Diazepam 2mg tab (R Diapin 2mg D
Diazepam 4mg/mP*2.5ml FRR P H R Stesolid D

C:30it#

Diclofenac 75mg tab PR B 75 25k A 4 [Voltaren SR 75mg )

D: 30+

Diclof 12.5 b ] Vi 125 Lot

iclofenac su .5m 223 A oren su 5m

PP g PP J D:30:% s
Dicloxacillin 250mg FiBHRE R Ziefmycin B
Digoxin 0.25 mg tab AN - 8 Lanoxin(Digoxin) 0.25mg C
Digoxin elixir 0.05mg/ml BB RTHE A Cardiacin elixir 60ml C
Diltiazem 180mg Yo o g Cardizem unotard 180mg C
Diltiazem 30mg &gz 30 % Herbesser 30mg C
Dimenhydrinate 50mg SR Doang 50mg B

_ e brE — F 2 A e 4 )

Dinoprostone 3mg 3 2 Prostin E2 3mg C
Diphenhydramine IR & 4 Menna 50mg B
Dipyridamole 25mg tab T4 Dipyridamole 25mg tab B
Dipyridamole 75mg tab W R A Peysan B
Dipyridamole200/ASA25 Ha B TR Aggrenox D
Divina(4§ =) B e Divina X
Donepezil 10mg TR &E10 E Aricept 10mg C
Donepezil 5mg RO Aricept 5mg C




Fri=s i)

Doxazosin 4mg

Doxaben XL 4mg

Doxepine 10mg

Wi g

Sinequan 10mg

Doxycycline 100mg s Lt Doxycycline 100mg D
Dronedarone 400mg E3 j\ 3 Multaq X
Drospirenone L

_ . e 8 Yaz X
/ Ethinyl estrandiol
Duloxetine HCL 30mg + B3R E 30 % n Cymbalta 30mg C

Dutasteride 0.5 mg
/tamsulosin 0.4 mg

ASN
=
(%
N
pel

(4f * )Duodart cap

Dutasteride 0.5mg i Avodart  0.5mg X
Eltrombopag E A dx Revolade 25mg C

Entacapone 200mg

Comtan 200mg

Entecavir 0.5mg

P#® 524z 05 % 5

Baraclude 0.5mg

Entecavir 1mg

P 1 E

Baraclude 1mg

Eplerenone 50mg

SO R

InspraF.C. tab

Ergotamine/Caffeine

B OSCE A b

Ergoton

Erlotinib 150mg

Tarceva 150mg

Erythromycin 250 mg tab SRR AT P AR AR Erythromycin 250mg tab B
Escitalopram 10mg 5% 52 42_10mg Lepax F.C. tab 10mg C
Esomeprazole 40mg i Sdz_40 = Nexium 40mg C
Estazolam 2mg JE 87 dx_2 2 5k Eurodin 2mg X
Estradiol 1mg PR A Ediol 1mg X
Estradiol gel 0.6mg/gm B & R% Ladiol gel X

X
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Estrogen conjugated 14g T4 BHREES T 149 Premarin vag cream 14g X
Ethambutol 400mg R 2k Ebutol 400mg C
EVAC (4F ) 118ml TAGIES R EVAC enema C
Everolimus 0.5mg ¥ T R& Certican tab D
Everolimus 2.5mg HERKRLEIS T L Afinitor 2.5mg D
Everolimus 5mg B kL4 5 F 5 Afinitor 5mg D
Exemestane 25mg HEEOREELE 2D F R Aromasin 25mg X
Ezetimibe / Simvastatin Bk A Vytorin 10/20 mg X
Ezetimibe 10mg te % 42 10 = 3k Ezetrol 10mg C
Febuxostat 80mg AR T 2 42 80 E Feburic 80mg C
Fenofibrate 145mg 2 R 47 B 5 42 145mg Lipanthyl Penta F.C. tab C
Fentanyl TTS 12mcg/hr W ImET AR Durogesic 12mcg/hr C
Fentanyl TTS 50mcg/hr 8 | Fentanyl TTS 50mcg/hr C
Ferrous citrate sodium 50mg PR R 47 Foliromin 50mg B
Fexofenadine 180mg T4l 8025k Allegra 180mg C
Finasteride 1mg ARk Propecia 1Img X
Finasteride 5mg BB 45 E R Proscar 5mg X
Fluconazole 50mg cap K Bk Fluene

Flucytosine 500mg %R TR Flusine tab C
Fluoxetine 20mg P AEE2E Prozac 20mg C
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Flutamide 250mg ER S £ Fuprostate 250mg D
Fluvastatin 80mg Ea VA E R s Lescol XL 80mg X
Folic acid 5mg P b Folacin 5mg A
Furosemide 120ml AR N PR Fumide 120ml C
Furosemide 40mg Tab el Furide C
Gabapentin 300mg sep % 300 & B Neurontin 300mg C
Gabapentin soln 240 ml o R PRI R Remaltin oral soln 50mg/ml C
TR &FFLE R
Galantamine 16mg 16 % & Reminyl PR 16mg C
Gemifloxacin 320mg B ek 320 £ 5 Factive 320mg C
Ginkgoflavonglycosides 9.6mg | & #1%-7% &_ Ginkgocentrate C
Glimepiride 2mg I RAE_2 o 5k Amaryl 2mg C
Griseofulvin 125mg K %42 125 % 5 Fuyou 125mg X
Guaifenesin syr 120ml R Guaphen syr C
Haloperidol 1mg tab pELrEE 1 E Halosten 1mg C
Haloperidol 5mg tab PR EaSER Binin-U 5mg C
Hydralazine 25mg ik -3 Apolin Tab C
Hydromorphone 8mg 3 ¥4 8mg Jurnista Prolonged-Release Tab C
Hydroxyurea 500mg i _500 =5k Hydrea 500mg D
Hyoscyamine Frifpy B Buwecon C
Imatinib mesylate 100mg SR = -8 Glivec 100mg D
Indapamide 1.5mg oA g ook & Natrilix 1.5mg B
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Indivina(4g ) g g g 1o 3R[2.5 o Bk Indivina X
—_ C:30+
Indomethacin 25mg cap LEEB R Indoy 25mg )
D:30itfs
s C:30:k+
Indomethacin 50mg su s Indomen 50mg su
g supp gsupp D:30:ikis
Irbesartan 150mg % ¥ a4z 150 = 3k Aprovel 150mg D
Isoniazid 100mg FoBs Al E R Duracrin 100mg C
Isoniazid 300 m P 75k fies 300 % 5 o B
J P Isoniazid tab.(7 & ¥ & 7) C
(BEFLR) (BEFLF)
Isosorbide mononitrate 20mg | % # *Réx_ Isormol B
Isosorbide-5-mononitrate CR .
ESEER FER- 323 3 Imdur CR 60mg B
60mg
Isotretinoin 10mg LR ¥ 4 Roaccutane 10mg X
Itraconazole 100mg FEFDR Sporanox 100mg C
Labetalol 200mg LE RS Labtal tab C
Lactulose lig 300ml g Lactul syrup 666mg/ml B
Lamivudine 100mg +E A Zeffix C
lamivudine 150mg LRI A < 3TC 150mg C
Lamotrigine 50mg o iddr 50 o 3 Lamictal 50mg C
Lamotrigine 5mg B IS AR Lamictal 5mg C
Lanthanum carbonate 750mg | 4@ #7322 gz Fosrenol 750mg C
Lapatinib 250mg S 42 250 % 5. Tykerb 250mg D
L-Carnitine 1g tab dod B - 2 o rE AR Carnitene 1g tab B
Lenalidomide 10mg HREDRE 10 F 5 Revlimid 10 mg X
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Lenalidomide 25mg THRERE 25 E Revlimid 25 mg

Letrozole 2.5mg

RSy

Femara 2.5mg

Levamisole 50mg

7 {1450 2 4

Decaris 50mg

Levetiracetam 500mg

B R

Keppra 500mg

Levetiracetam oral solution

BN PR A

Keppra Oral Solution 100mg/ml

Levocetirizine 5mg

SR B2 g h o Sk

Xyzal F.C tab 5mg

Levofloxacin 500mg tab

Cravit tab

Levofloxacin 500mg
(BEFLE)

Leflodal F.C. tab.
(RFFLE)

Levonorgestrel 52mg

Mirena intrauterine system

Levothyroxine 50mcg #r 4 x££ 50mceg Eltroxin 50mcg A
Lidocaine Xylocaine 4 9% 500ml B
Lidocaine B RS 5% Lidopat Patch 5% B

Linagliptin 5mg

WA TR 4R 5 F 2

Trajenta 5mg

Lithium 300mg

anHYE

Ligilin 300mg

Loperamide 2mg

Loperam 2mg

lopinavir ritonavir s UNEF = Kaletra 200/50mg C
Lorazepam 0.5mg tab 2124 05 % 5 Lowen 0.5mg D
Losartan 50mg ¥R G A A Cozaar D

Losartan 50mg/HCTZ12.5mg

Hyzaar F.C tab

Mebendazole 100mg

Mebezol 100mg

Medroxyprogesterone  5mg

aPsmsE L

Provera 5mg
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Mefenamic acid 500mg T BRR R g Ponstan 500mg C
Megestrol 40mg F 7eArde_40 = % Megejohn 40mg D
Megestrol acetate susp FAR AT PRI A
Megest oral susp 120ml X
40mg/ml 40 = 5k
. C:30i+
Meloxicam 15mg A 15 % 5 Mobic 15mg ]
D: 30+
Melphalan 2mg ® B2 28 Alkeran 2mg D
Memantine 10mg PR Exmem tab B
Mepenzolate br. 7.5mg EERE L o Trancolon 7.5mg B
Mercaptopurine 50mg F 5 %A 4a 50 25 6-MP 50mg D
Mesalazine 500mg supp %% oA Asacol 500mg supp B
Mesalazine 800 mg tab 755 5042 800 % 5 Asacol 800mg B
9 2k 5 A
Mesalazine enema 20mg/ml Colasa enema B
J 20\ 5 =
T AR TR O b
Mesalazine XL N Mezavant XL 1200mg B
1200 % s
Metformin 500mg b4z 500 ¥ 5 Loditon 500mg B
Metformin ER 500mg LAt e Ansures ER 500mg B
Methimazole 5mg U Enegekdz 5 E G Methimazole 5mg D
Methotrexate 2.5 mg tab iR Methotrexate 2.5 mg X
Methoxsalen 10mg L SR S Sorialen 10mg C
Methylphenidate 10mg Flie wode_ Ritalin 10mg C
Methylphenidate 18mg ER ER SR Concerta 18mg ER C
Methylprednisolone 4mg 35 Meticort tab C
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Metoclopramide 3.84 mg

HEE =Yy

Promeran

Metoclopramide 30mg

R

Gastro-timelets 30mg

Metronidazole 250 mg tab PR i Y2 4% Flagyl 250mg B
Metronidazole supp 250mg PRS2 | Frotin supp 250mg B
Mexiletine 100mg R Meletin cap C
Micronized progesterone 100mg | # 7% i %% % Utrogestan B
Midodrine 2.5mg LR Midorine Tab C
Minocycline 100mg FaRBR Cyclin 100mg D
Mirabegron 25mg R gk 222 3 Betmiga tab C
Mirtazapine 30mg #E R 5430 Remeron SolTab 30mg C
Misoprostol 200mcg s Cytotec X

Mono-Dibacic Na Phosphate
45 ml

T IR

Fleet Phospho-soda 45ml

Montelukast 10mg o A dx 10 2 5k Singulair 10mg B
Montelukast 5mg PRk =8 Singulair 5mg B
Montelukast oral granules i R Singulair Oral Granules 4mg B
Morphine  Sulfate 15mg Frphrgetdz 15 ¥ 5 Morphine 15mg C

Morphine sulfate 30mg

R ok

Morphine SR 30mg

Morphine Sulphate 60mg Bef 745 2% §.60mg (MXL cap C
Moxifloxacin 400mg tab w R g Avelox 400mg C
Moxifloxacin 400mg B 2T B W2 ki Mosflow F.C. tab 400mg c
(BFEFLT) (RAEFLT) (RAEFLT) -
Mycophenolate 250mg L F g 250 o 5k CellCept 250mg D
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Mycophenolate sodium 180mg

pEAE & % 2 42 180 F 5

Myfortic 180mg

Naproxen 250mg

P 4

Naposin

nevirapine anhydrous 200mg

fFmin4z_200 % 5

Viramune 200mg

nevirapine anhydrous 400mg

EndE M Eadz_400 E 5

Viramune XR 400mg

Nicotine patch 20

oA RE R 20

Nicotinell TTS 20

Nicotine patch 30

2 e Int

Yo A E[L 1 30

Nicotinell TTS 30

Nifedipine 20mg cap

SRR AR

Coracten cap 20mg

Nifedipine 10mg

sd g 10 ¥ 5

Adalat 10mg

Nifedipine 5mg BRiEa B E 5F Atanaal cap. 5mg C
Nifedipine SR 30mg FERFESF 30 F Adalat OROS C
Nilotinib 200mg j\ A% & 200 ® 5. Tasigna 200mg D
Nimodipine 30mg tab ok R 4w _30 o5k Nimotop 30mg C
Nitroglycerin(NTG) 0.6mgtab |73 %42_0.6 % 5 Nitrostat 0.6mg C
Norethisterone acetate 5mg EX T Norina X

Nystatin

Nystatin Caps

Nystatin 100000u vaginal

Nystatin vaginal tab

Olanzapine OD 5mg

Zyprexa Zydis 5mg

Olmesartan 20mg

TRk R 4z 20 E o

Olmetec 20mg

Orlistat 120mg Ly L 4 Xenical 120mg X
Oseltamivir 75mg RIS % A Tamiflu 75mg C
Oseltamivir 75mg(# # ¥ = ¢ ) | it g B & Tamiflu 75mg(% ¢ ¥ = ) c
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Oxcarbazepine 300mg

Trileptal 300mg

Oxcarbazepine susp 60mg/ml

Trileptal oral susp

Oxybutynin

Oxbu ER 5mg

Paliperidone ER 3mg

B S ke

Invega ER 3mg

Pancrelipase 280mg (i =)

Bl 175 75 ok B

Protase 280mg

Pantoprazole 40mg tab B ie k#5503 4 |Pantoloc 40mg B
Paroxetine 20mg So B O R Seroxat 20mg D
Pazopanib 200 mg AR iR 2 42 200 E R Votrient 200 mg D
Penicillamine 300mg R d Metalcaptase 300mg D
Pentoxifylline 100mg S AR B M A Throne C

Pentoxifylline 400mg

BNAR T 45 M g

Penphylline 400mg

Phenazopyridine 100mg

e 75 TR < A 2 42

Uroprin 100mg

Phenobarbital 30mg tab

XY V'S

Phenobarbital 30mg

Phenoxybenzamine 10mg

F1e% 10 2 5%

Limy

Phenytoin 100mg tab G LY T Aleviatin 100mg D
Pilocarpine 5mg & b Salagen 5mg C
Pioglitazone / Metformin €4 § 15/850 % 5 Actosmet C
Pioglitazone 15mg T L HEE 15 2 Actos 15mg C
Pitavastatin 2mg AR R E Livalo 2mg X

Potassium citrate monohydrate

660 mg/g

K-Citrate granules

Potassium iodine

Kl soln 1096 180ml

o
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Pramipexole 0.25 mg

#iat e

Mirapex 0.25 mg

Pramipexole 1.5 mg

FRCER-X 9iF X S N-K 2

Mirapex PR 1.5mg

Pravastatin 40mg

Mevalotin 40mg

Prednisolone 5mg tab

Donison 5mg

Prednisolone soln 1mg/ml

Kidsolone soln 60ml

Pregabalin 75mg fiss+%E 75 %5 Lyrica 75mg cap C
Progesterone vaginal gel 8% | P-% FAl& i 5% Crinone vag gel 8% B
Propafenone 150mg NN w -3 Rytmonorm 150mg C
Propranolol 10mg < B #4x 10mg Cardolol 10mg C
Propranolol 40mg CEEEAE Cardolol 40mg C
Propylthiouracil 50mg T #ink_ Procil 50mg D
Psyllium mucilloid 6g B W A Konsyl 6g B
Pyrazinamide 500mg Foms AT AR _ Pyrazinamide 500mg C

Pyridostigmine 60mg

§ R

Mestinon 60mg

Pyridoxine 50mg tab

A %450 2 4

Beesix 50mg

Quetiapine  XR 200 mg

Y LR EeX 2238

Seroquel XR 200mg

Quetiapine 25 mg

x

L=y

(m
e

Seroquel 25mg

Quinapril 10mg

Accupril 10mg

R 120+ 1 80 + PZA250 T A 2 dr_ Rifater C
R 150 +I 100 I B Rifinah C

Rabeprazole 20mg tab

PR B 420 F

Pariet 20mg tab

X
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Raloxifene 60mg

Evista 60mg

raltegravir 400mg

Isentress 400mg

Ramelteon 8mg A TR A Rozerem tab C
Ramipril 10mg ©id g Tritace 10mg D
Ranitidine 150mg IR bl g2 Ranidine B
Rasagiline mesylate 1mg iy Rakinson tab C
Regorafenib T 78 B 42 40 ® 5 Stivarga D
Repaglinide 1mg Ealic - NovoNorm 1mg C
Ribavirin 200mg BRUOER R Robatrol X
Rifabutin 150mg AP Mycobutin 150mg B

Rifampin 150mg

Rk E SR

RIF  150mg

Rifapentine 150mg
(BEFLE)

Priftin 150mg
(FFFAR)

rilpivirine HCL 25mg

B TerE 42 25 F

Edurant 25mg

Riluzole 50mg

4 Ha 50 O 4

Rilutek 50mg

Risperidone 2mg tab

T

Risperidone 2mg

Risperidone soln

AL N PRI A

Risperdal oral soln 1mg/ml

Ritodrine 10mg W Yutopar 10mg B
Rivastigmine BT ARES 5 Exelon Patch 5 B
Rivastigmine 3mg BT % AN Exelon 3mg B
Rivastigmine 4.5mg DTSR 4 Exelon 4.5mg B
Roflumilast 500mcg wh B £ 7 42 500 fise Daxas 500mcg C
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Ropinirole 2mg A TR A BT b Requip PD 2mg P.R.Tab C
Rosuvastatin 10mg TPy Kk 4x 10 o 3k Crestor 10mg X
Rotavirus vaccine BEERKES A Rotarix vaccine c
Rotavirus vaccine, Live, Oral |8 % RotaTeq C
BT AL RET R
Rotigotine 6 mg / 24 hr 6 /24 | Neupro 6 mg/ 24 hr C
Ruxolitinib 5mg P i INC424(Jakavi) C
Saxagliptin 5mg T 5 E R Onglyza B
Sertraline 50mg BAR T dr Zoloft 50mg C
Sertraline soln 20 mg / ml R 20 ¥/ CenZoft concentratesoln. C
Sevelamer Carbonate BRI BC JR IR R Renvela powder for oral susp C
Sildenafil 1200mg @ 4T 43 100 o 5 Viagra 100mg B
Sildenafil 20mg IH R 42 20 ® S Revatio 20mg B
Silodosin 4 mg BAHEBE 4 F Urief 4 mg B
Sitagliptin 100mg FopE i 100 E oA 4% Januvia 100mg B
Solifenacin 5mg FERER L HSE Vesicare 5mg C
Sorafenib 200mg YRR 42200 ® s Nexavar 200mg D
Spironolactone 25mg CREATY Aldactin C
Stalevo (4§ > ) 4e 7 W2 42 100/25/200 £ 5. [Stalevo C
Sucralfate gel 1g/10ml o I abic Scrat susp 1g/10ml B
Sulfasalazine 500mg PG % Salazine tab B
Sumatriptan 50mg B RaE 4250 F R Imigran FDT C
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Sunitinib 12.5mg AR 125 % Sutent 12.5mg

Tacrolimus 0.5mg FT#vH%E05% 5 Prograf 0.5mg
Tacrolimus 1mg SR LN 4 Prograf 1mg C
| 0 %3548 0.5 % 5 Ad . c

Tacrolimus PR 0.5m vagraf 0.5m
¢ T T T arel meme =

EIAE 1 ® R

Tacrolimus PR 1m Advagraf 1m C
g B RE O gret Amg =
Tadalafil 20mg AL Cialis 20mg B
Tadalafil 5mg Bl L2 42 5 % 5 Cialis 5mg B

Tamoxifen citrate 10mg

Nolvadex 10mg

Tamsulosin 0.2mg

Harnalidge D tab 0.2mg

Tamsulosin 0.4 mg Harnalidge OCAS tab 0.4 mg B
0.4mg
Tazarotene 0.19; 30g Bk i F Karac Cream X

Telbivudine 600mg E AR 43 600 E L Sebivo 600mg B
Telmisartan / Amlodipine B ET4280/5% 5 Twynsta 80 / 5mg D
Telmisartan 40mg e B Taz 40 = 4 Micardis 40mg D

Temozolomide 100mg # B 5% & 100 = 4 Temodal 100mg D
Temozolomide 20mg # B 5 E 20 o 5 Temodal 20mg D
Tenofovir B2 L g Viread 300mg B
tenofovir ~emtricitabine }

. & Atripla D
efavirenz
Terazosin 2mg % T g Hytrin 2mg C
Terbinafine 250mg /i S Lamisil 250mg B
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Terbutaline IELI e S Butanyl soln for nebulizing

Testosterone gel 59 AR L Androgel

Tetracycline 250mg BRie REBE Tetracycline 250mg cap D
Thalidomide 50mg FEBE Thado 50mg X
Theophylline &l PR A Ventol lig. C
Theophylline 125mg Aovh F R Mok & 125 2% [Nosma 125mg C
Theophylline 200mg 3 #3122 200 2 3k | Xanthium 200mg C
Thyroxine 100mcg &7 42100 figse Thyroid-S A
Ticagrelor 90mg B EAER 490 E Brilinta 90 mg C
Tinidazole 500mg R Tinin C
Tizanidine 2mg PEER2E Sirdalud 2mg C
Tocopherol Nicotinate 200mg | % ¥ ‘&% 4§ Juvela N A
Tofacitinib citrate 5mg PN W - R Xeljanz F.C. tab C
Tolterodine 4mg (LK Rt 1AL % | Detrusitol SR 4mg C
Tolvaptan 15mg (¥ Samsca 15mg C
Topiramate X j\ ZRTeIL+ 4 Topamax Sprinkle Cap 25mg D
Topiramate 100mg & ? 242 100 ® s Topamax 100mg D
Tramadol 50mg + X R Camadol 50mg C
Tramadol/Acetaminophen R 8 Ultracet C
Tranexamic acid 250mg LEANE/ Y § Transamine B
Trazodone 50mg % &4 50 o 5% Mesyrel 50mg C
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Trichlormethiazide 2mg B B Eazide 2mg C
Trihexyphenidyl 2mg MEE_2E Switane 2mg C
Trihexyphenidyl 5mg [R5 B.H.L 5mg C
Ursodeoxycholic acid 100mg [ F17% i 4z_ Uroso tab B
Valaciclovir 500mg R/ R Valtrex 500mg B
- Bl oY - D
Valproate sodium 200mg PR B A Depakine 200mg
X g BEER

Valproate sodium 500mg

FHE S O g

Depakine chrono 500mg

D
X FEI BEER

D: H&:f kg

Valproate soln GESS it Depakine soln
X3y hEpR

Valsartan 80mg (EEF U E . Diovan 80mg D
Varenicline 0.5mg %R 42 05 % Champix 0.5mg C
Varenicline 1mg SRl E Champix 1mg C
Venlafaxine XR 37.5mg HELEER Fek LAY § Efexor XR 37.5mg C
Verapamil 240mg s &5 R M2 42 240 E 5 [Isoptin SR 240mg C
Verapamil 40mg R L - Isoptin 40mg C
Vigabatrin 500mg AT % g Sabril 500mg C
Vinorelbine 20mg BT 20 F 5 5 E Navelbine 20mg D
Voriconazole 200mg tab A8 A 42 200 E 5 Vfend 200mg tab D

Warfarin sod. 5mg

Coumadin 5mg

SR TT

Warfarin sod.1mg

G LSR5

Cofarin Img

DRI Sl s
R o R
X 8w




£ X FRFLIE

o N % B FDA
B L(FAE) P EL P v g5 o

RE A
Zanamivir 5Smg(# 7 ) Th e st A Relenza Rotadisks( % ¥ ) C
zidovudine lamivudine + bk Combivir C
Zinc gluconate 78mg & Zinga 78mg C
Zolpidem 10mg i F AT Stilnox 10mg C
Zolpidem 6.25mg ®OF TR s Stilnox CR 6.25mg C
Zonisamide iy & o 43 100 % 5o Zonegran 100 mg C




